\

—

lllu, ",
N %

S 2, N
SN AP ELT

; s - 3 \ :
| 8 A im BRI
GTGR®E®M |V [\  BSE& CNAS o
| Science Test Service ‘, , E o 5,/ 7~ - v TESTING
S ; MRS CNAS L10645

B W ® B

TEST REPORT

HEHE/No.: STS2006106D

PR AR PRIE (PREE) 3

Sample Name /
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Jiangsu Science Test Technology Service Co., Ltd
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8 HH/Report Date:2020/06/17 #1117 #£251 (Page10f2)

RE (No.) : STS2006106D
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Client's Unit
Huhk/HiE
L7645 1 T 25 %R AL s 7E 28 Tk e
Add./Tel.
£ 54k A/ Sample Description: [E#45/ Solid state 3/ Sample Quantity: 1
BRiER B4R/ Sample Name: JR¥E (JREP) Hi{H
Sample Description J#5/ Trademark: Q235B JELf/ Thickness: 1.8 mm
HE/Else: /
B PR3 1 L VAR T R SR IO ML SHT4605 (e M) 2020 48 12 A 08 H)
Test Equipment Microcomputer controlled electro-hydraulic servo universal testing machine SHT4605
KR
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Test Methods /Test Vide infra
Items/ Test Results
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2020.06.15 2020.06.17
Delivering Date Test Date
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#HE (No.) : STS2006106D 84 HHA/Report Date:2020/06/17 27 H£25 (Page2of2)
1. 314813858/ Tensile test
K BUBFME/ Test standard: GB/T 228.1-2010
e 45 SR/ Test result:
BibsEE R,y LB RREAE R, Wi 5 (K2 (A)
RS . : 8 i _ &
Tensile Strength Upper Yield Strength | Percentage Elongation
Sp. No. Note
(MPa) (MPa) after Fracture (%)
RARER % E GB/T 700-2006
370~500 =235 =26
Tech. req. From the GB/T 700-2006
fra
D-1 415 295 40.5
Acceptable




